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PRODUCT TEST CERTIFICATE

Product Name | Spherical W-Mo-Ta-Nb-V Type 15-53um
Powder
Lot No. 20220310-WMoTaNbV Quantity 4Kg
Chemical Composition
Element Value(%) Element Value(%)
\ 31.17 Mo 15.84
Ta 29.76 Nb 15.27
\Y% 7.95 C 0.021
others <0.1
Gas Impurities
Element Value(%)
O 0.042
Density Hall Flow Rate
Apparent Densi Tap Densi
PP Rl P 4 Value(s/50g)
(g/em?) (g/em?)
8.43
SEM
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